User Login    
 + Register
  • Main navigation
Login
Username:

Password:


Lost Password?

Register now!
Fast Search
Slow Search
Google Ad


[Datsun 1200 encyclopedia]

Trunk & Bumper Part Numbers

From Datsun 1200 Club

Datsun 1200 encyclopedia | Recent changes | Edit this page | Page history | Switch to MediaWiki mode

Printable version | Disclaimers | Privacy policy
Categories: Body | Catalog

<-- back to Part Numbers Index

Also see: Main articles for usage, photos, cross-reference
Trunk (boot)
Rear Bumper
Weatherstripping
Jack

Contents

Japan

Sedan

089-01.jpg

REAR BUMPER (SEDAN 2-DOOR & 4-DOOR)
14 85011-H1000 BUMPER-rear, center
15 85012-H1000 BUMPER-rear (R.H.)
16 85013-H1000 BUMPER-rear (L.H.)
fixing center bumper to side bumper,
stay and side bumper bracket
  17 62665-27700 BOLT-special (10)
     62665-18000 BOLT-special (10) > 62663-27700
  18 08915-53610 WASHER-plain (10)
  19 08915-13610 WASHER-lock (10) 
  20 08911-10610 NUT (10)
21 85204-H1000 STAY-bumper, rear (2)
fixing body to stay
  22 62678-21000 SHIM-rubber, stay, bumper side (2)
  23 08110-82062 BOLT-with lock washer          (2)
  () 62685-73000 WASHER-rubber (1972)           (2)
  24 08915-53810 WASHER-plain                   (2)
25 85206-H1000 BRACKET-bumper side (R.H.)
26 85207-H1000 BRACKET-bumper side (L.H.)
27 62678-21000 SHIM-bracket, bumper side (2)
fixing bumper to bracket
  28 08910-61862 BOLT-with washer (-1971)     (2)
     08110-61862 BOLT-with lock washer (1972) (2)
     08915-53610 WASHER-plain                 (2)

Coupe

21421.jpgAlbum click to view

Truck

REAR BUMPER
H62-04-18.jpg

85007 RUBBER-REAR BUMPER,RH
85010-G1001 -7611 <> 85010-G1002
85010-G1002 7612-
85009 RUBBER-REAR BUMPER,LH
85011-G1001 -7611 <> 85011-G1002
85011-G1002 7612-
[fixing through rubber to body]
08310-64512 SCREW 2
08915-13610 WASHER-lock 2
08915-43610 WASHER-plain 2
[fixing through body to rubber]
08110-61810 BOLT 2 
08915-13610 WASHER-lock 2
08915-43610 WASHER-plain 2

USA

Sedan

105-01.jpg

1 84300-H1000 ASSY-TRUNK LID SEDAN
2 84420-H1000 ASSY-STRIKER SEDAN
3 08915-53610 WASHER-PLAIN M6 (2) SEDAN
4 08310-61214 SCREW-MACHINE WITH WASHER M6 (2) SEDAN
5 84430-H1000 ASSY-LOCK TRUNK LID SEDAN
5 84460-H1000 ASSY-CYLINDER LOCK TRUNK LID SEDAN
5 84460-H1001 ASSY-CYLINDER LOCK TRUNK LID SEDAN
6 08915-43510 WASHER-PLAIN M5 SEDAN
7 08310-51262 SCREW-MACHINE WITH WASHER M5 SEDAN
8 84520-H1001 HINGE-TRUNK LID RH SEDAN
9 84521-H1001 HINGE-TRUNK LID LH SEDAN
10 84532-H1002 BAR-TORSION TRUNK LID RH SEDAN
11 84533-H1002 BAR-TORSION TRUNK LID LH SEDAN
12 65409-18000 PIN-HINGE FIX HINGE TO BRACKET (2) SEDAN
13 84541-18400 WASHER-WAVE FIX FINGE TO BRACKET (2) SEDAN
14 08915-43810 WASHER-PLAIN FIX FINGE TO BRACKET (2) SEDAN
15 08110-61211 BOLT-HEX M6X1.0 FIX HINGE TO TRUNK LID (4) SEDAN
16 08915-43610 WASHER-PLAIN FIX HINGE TO TRUNK LID (4) SEDAN
17 08915-13610 WASHER-LOCK FIX HINGE TO TRUNK LID (4) SEDAN
18 84810-H1001 WEATHERSTRIP-TRUNK LID SEDAN
19 84820-H1000 HANDLE-TRUNK SEDAN
20 84821-H1000 WASHER-TRUNK LID HANDLE SEDAN
21 84832-H1000 SPACER-TRUNK LID SEDAN
22 80833-78500 RUBBER-BUMPER (2) SEDAN
23 84902-H1100 MAT-TRUNK ROOM T=2.5 SEDAN(DX)
24 84910-H1900 FINISH-TRUNK ROOM T=2.5 SEDAN
25 79415-H1000 BAND-RUBBER JACK HANDLE SEDAN 1070-
26 99604-H1400 CLAMP-JACK HANDLE SEDAN 1070-
27 08510-41212 SCREW-TAPPING (7) SEDAN
28 68118-19900 WASHER-PLAIN (7) SEDAN
29 85011-H1900 BUMPER-REAR CENTER SEDAN
29 85011-H7000 BUMPER-REAR CENTER SEDAN 0772-
30 85012-H1000 BUMPER-REAR RH SEDAN
31 85013-H1000 BUMPER-REAR LH SEDAN
32 62663-18000 BOLT-SPECIAL M6 FIX BUMPER CENTER TO SI (4) SEDAN
33 08915-13610 WASHER-LOCK FIX BUMPER CENTER TO SI (4) SEDAN
34 08911-10610 NUT-HEX M6X1.0 FIX BUMPER CENTER TO SI (4) SEDAN
35 08915-53610 WASHER-PLAIN FIX BUMPER CENTER TO SI (4) SEDAN
36 85204-H1000 STAY-BUMPER REAR (2) SEDAN
36 85204-H7000 STAY-BUMPER REAR (2) SEDAN 0772-
37 62663-18000 BOLT-SPECIAL M6 FIX STAY TO BUMPER (4) SEDAN
37 08114-01610 BOLT (4) SEDAN 0772-
38 08915-43610 WASHER-PLAIN M6 FIX STAY TO BUMPER (4) SEDAN
38 08915-44010 WASHER-PLAIN (4) SEDAN 0772-
39 08915-13610 WASHER-LOCK M6 FIX STAY TO BUMPER (4) SEDAN
39 08915-14010 WASHER-SPRING (4) SEDAN 0772-
40 08911-10610 NUT-HEX M6 FIX STAY TO BUMPER (4) SEDAN
41 85206-H7000 BRACKET-BUMPER REAR SIDE RH SEDAN 0772-
41 85206-H1000 BRACKET-BUMPER REAR SIDE RH SEDAN
42 85207-H1000 BRACKET-BUMPER REAR SIDE LH SEDAN
42 85207-H7000 BRACKET-BUMPER REAR SIDE LH SEDAN 0772-
43 62663-18000 BOLT-SPECIAL M6 FIX BRACKET TO BUMPER (2) SEDAN
44 08915-43610 WASHER-PLAIN M6 FIX BRACKET TO BUMPER (2) SEDAN
45 08915-13610 WASHER-LOCK FIX BRACKET TO BUMPER (2) SEDAN
46 08911-10610 NUT-HEX M6X1.0 FIX BRACKET TO BUMPER (2) SEDAN
47 08110-82062 BOLT-HEX WITH WASHER FIX STAY TO BODY (2) SEDAN
48 08915-53810 WASHER-PLAIN FIX STAY TO BODY (2) SEDAN
49 62685-73000 WASHER-RUBBER FIX STAY TO BODY (2) SEDAN
50 62678-21000 SHIM-BRACKET BUMPER SIDE FIX BRACKET TO (2) SEDAN
51 08110-61862 BOLT-HEX WITH WASHER FIX BRACKET TO B (2) SEDAN
52 08915-53610 WASHER-PLAIN FIX BRACKET TO BODY (2) SEDAN
53 85020-H1900 OVERRIDER-REAR BUMPER RH OP SEDAN
53 85020-H7000 OVERRIDER-REAR BUMPER RH SEDAN 0772-
54 85021-H1900 OVERRIDER-REAR BUMPER LH OP SEDAN
54 85021-H7000 OVERRIDER-REAR BUMPER LH SEDAN 0772-
55 85024-H1900 RUBBER-OVERRIDER (4) OP SEDAN -672

Coupe

130-01.jpg

1 84300-H1800 ASSY-TRUNK LID COUPE
2 84420-H1800 ASSY-STRIKER TRUNK LID LOCK COUPE
3 08310-61614 SCREW-MACHINE WITH WASHER M6X1.0 (2) COUPE
4 08915-43610 WASHER-PLAIN M6 (2) COUPE
5 84430-H1800 ASSY-LOCK TRUNK LID COUPE
5 84460-H1800 ASSY-CYLINDER LOCK TRUNK LID COUPE
5 84460-H1801 ASSY-CYLINDER LOCK TRUNK LID COUPE 2 84460-H1800
5 84460-H1001 ASSY-CYLINDER LOCK TRUNK LID COUPE 2 84460-H1801
6 08310-61612 SCREW-MACHINE M6 (2) COUPE
7 08915-13610 WASHER-LOCK M6 (2) COUPE
8 08915-43610 WASHER-PLAIN M6 (2) COUPE
9 84520-H1800 ASSY-HINGE TRUNK LID RH COUPE
10 84521-H1800 ASSY-HINGE TRUNK LID LH COUPE
11 84532-H1800 BAR-TORSION TRUNK LID RH COUPE
12 84533-H1800 BAR-TORSION TRUNK LID LH COUPE
13 84542-H1800 ROLLER-TRUNK LID SPRING (2) COUPE
14 08310-51018 SCREW M5 W/WASHER FIX HINGE TO BODY 1 (10) COUPE
15 77720-89921 SCREW-MACHINE M6 W/WASHER FIX HINGE TO (4) COUPE
16 84810-H1800 WEAHERSTRIP-TRUNK LID COUPE
17 85011-H1905 BUMPER-REAR CENTER COUPE
17 85011-H7100 BUMPER-REAR CENTER COUPE 0772- 0 85011-H1905
18 85012-H1000 BUMPER-REAR RH COUPE
19 85013-H1000 BUMPER-REAR LH COUPE
20 62663-18000 BOLT-SPECIAL M6 FIX BUMP CENTER TO SI (4) COUPE
21 08915-13610 WASHER-LOCK FIX BUMP CENTER TO SIDE (4) COUPE
22 08911-10610 NUT-HEX M6 FIX BUMP CENTER TO SIDE (4) COUPE
23 85204-H7100 ASSY-STAY BUMPER REAR (2) COUPE 0772- 0 85204-H1000
23 85204-H1000 STAY-BUMPER REAR (2) COUPE
24 62663-18000 BOLT-SPECIAL M6 FIX STAY TO BUMPER (4) COUPE
24 08144-01610 BOLT (4) COUPE 0772-
25 08915-43610 WASHER-PLAIN M6 FIX STAY TO BUMPER (4) COUPE
25 08915-44010 WASHER-PLAIN (4) COUPE 0772-
26 08915-13610 WASHER-LOCK (4) COUPE
26 08915-14010 WASHER-LOCK (4) COUPE 0772-
27 08911-10610 NUT-HEX M6 (4) COUPE
28 85206-H1801 BRACKET-BUMPER REAR SIDE RH COUPE
28 85206-H7100 BRACKET-BUMPER REAR SIDE RH COUPE 0772- 0 85206-H1801
29 85207-H1801 BRACKET-BUMPER REAR SIDE LH COUPE
29 85207-H1000 BRACKET-BUMPER REAR SIDE LH COUPE 2 85207-H1801
29 85207-H7100 BRACKET-BUMPER REAR SIDE LH COUPE 0772- 0 85207-H1000
30 62663-18000 BOLT-SPECIAL M6 FIX BRACKET TO BUMPER (2) COUPE
31 08915-43610 WASHER-PLAIN M6 (2) COUPE
32 08915-13610 WASHER-LOCK M6 FIX BRACKET TO BUMPER (2) COUPE
33 08911-10610 NUT-HEX M6 (2) COUPE
34 08110-82010 BOLT-HEX M8X1.25 FIX STAY TOBODY (2) COUPE
35 08915-53810 WASHER-PLAIN M8 FIX STAY TO BODY (2) COUPE
36 08915-13810 WASHER-LOCK M8 (2) COUPE
37 62678-21000 SHIM-BRACKET BUMPER SIDE (2) COUPE
38 08110-61810 BOLT-HEX M6 FIX BRACKET TO BODY (2) COUPE
39 08915-53610 WASHER-PLAIN M6 FIX BRACKET TO BODY (2) COUPE
40 08915-13610 WASHER-LOCK M6 FIX BRACKET TO BODY (2) COUPE
41 85020-H1900 OVERRIDER-REAR BUMPER RH COUPE
41 85020-H7000 OVERRIDER-REAR BUMPER RH COUPE 0772- 0 85020-H1900
42 85021-H1900 OVERRIDER-REAR BUMPER LH COUPE
42 85021-H7000 OVERRIDER-REAR BUMPER LH COUPE 0772- 0 85021-H1900
43 85024-H1900 RUBBER-OVERRIDER (4) COUPE -672

 

Retrieved from "http://datsun1200.com/modules/mediawiki/index.php?title=Trunk_%26_Bumper_Part_Numbers"

This page has been accessed 4,273 times. This page was last modified 03:47, 17 January 2022. Content is available under Datsun 1200 Club.